

CERTIFICATE OF ANALYSIS

Name Of Product	Povidone Iodine 10% USP	Date Of Sampling	26/5/2021
Batch Number	271	Batch Size	100 g
Sr. No.	Test	Limits	Results
1	Descrification	Yellowish brown to Reddish brown amorphous powder,	Yellowish brown to Reddish brown amorphous powder,
2	Heavy Metals	NMT 0.002%.	Complies
3	Nitrogen content	9.5 - 11.5 %	10.68%
4	Loss On Drying	Limit Max. 8.0% w/w	4.04%
5	Residue on ignition	NMT 0.025%	0.02%
6	Iodide ion on dried basis	NIMT 6.6 %.	3.38 %.
7	Assay on dried basis	9.00% - 12% w/w	10.68%.

SWADESH LIFE SCIENCE

REG. OFFICE : H-103, SUMEL-7, NEAR SONINI CHALI BRTS STAND, RAKHIAL, AHMEDABAD, GUJARAT, INDIA- 382345.

Work: Plot No: 25, SHRI HARI IND. ESTATE, ZAK - KADADARA ROAD, DAHEGAM, GANDHINAGAR - 382305.

E mail ID : swadeshlifescience@gmail.com VIST : www.swadeshlifescience.com